A—IN—)\Y—T 01—
i EHEAE
HKS

BT F I TEMEF KB L T LZEW, XEFTHERRNCRT BHEAZEL,
AT, FRISRTEFDARSATETYS

[SETES Z2—/8—/8J—J0—
B & EEELE
a— K No. 70019—AF107
X)L @ WRX S4 DBA-VAG
A B @ Lir—4 DBA-VMG
TR | @, @ FA20E DIT
£ R @D 201448 A~ ., @ 2014568~
i =

OBEEMOEXF 2019 F 11 AREFETOLDTY,
2009 FE 11 ALIRICERIN-EFE~ADBEEIZDONTIE, BELORFTEETHEBLEHLE (S,

HERE  E04511-F80020-00 2019/11/25 fERL Ver.3-1.01 (BMMFHS. &M) (#) TvF-4~—- IR

FC®IC

COEIFHKS R—I—X0—00—%BBEVWLIFWVEEEHIZHYUNES ZTNFET, BT IFIEHTEMERIC

KL, BT R TREIXREICEH SN TOWIRNBTETFYREICTHERACESL,

AEERAFZEITIRNCBLT BFAH L FZELY,

OAREFAUREZRLEICMT T TWLEE, HUEPHDOALADBRPCEZFTERAICHLT 5FHIZSFoTL
REERVEESTERZRHALTLET,

OLERIXIE=ZFNAEGRVAEREFRFALLCEICEIYVZITEEFIZOVNTIE, SHTE—UZOEE
FEVIRETOTHOMLHITTHEIIZSLY,

OAREGZFALTELEEEY. REIERLUZTNICHETIER. £/-. BBEZFERTLIENTER
WS EITEBBEERZFICODEFELTIE. —IDHEEXWLzLARET,

OARERIL/ —VIINEFHEREICHEINATHY ET, / —IILEHFHLUNCERMGF TGS, ARROMEE - 4+
BERUREMITDOVWTRIILV - LARET,

OAHRFIBXRENTOEAZBMIZEEFTEN-LDTT,
This product is designed for use in Japan only.

OFHEBDUERIIMNTEREED. ARDI-OFELCEREZTLHENHY FET,

OFREFFELKBRT AN HYFEITDTREREAREDEE T CHRCEEIL,

QHAENBOCMEABARUVARED TEXFHSELORFTEETHBEVELELLZE L, BREHKITIHEE. ER
% -a—FNo. - EHERERK - T UBAEFINEICBEALCIEEL,




BLIEDFEE ABREELKBREOVVALELADICTROIEEEESUTHITLTIEE,
AETETFTENLSHTELZFEAL., BEHRUELE~DBRLALERLTVET,

L fxavumREsEe. XEBEEAS THENSHHE

oy (EEXBEREAREEASERABESADEA (A
/MNFE nxpsorergrsnsse
UEAPHA L 1. SBMEMSRETHR SN MWAE (FIX 1. SWWARURE])

R
= =
OEN L 3— Mok ZBRBRAOWAR UM - AKEMILT 57012, RO EEFoTILEL,
YT YDA FREFOS—SFLERA L TODIEEEToTIHEEL,
LRI AENT EER, BRLAVE ISR S ERoTHLTIEE L,

N =
NFE
OAREFDRFERIZMFTIZITHhHENTLZEL,
CHRERAL-CEIZKY.. REOBEI VO UNENSBEETALHY ET,
 REOHEREEBESBENALAHY ET,
O FEZWROBANIT U VIL—LADBENF ACE (FTHNTRACKELVEE) (CTHA->TWNDE I LR
BLTLEEEL,
CMETAEBENLHY EFT,
O/\1 THIZEYNALHEWESIZHIREEZNFTBLNTLEEL,
CEBYNI VO UICAYI VO UABIET AR EFAAHY ET,

Oy FOEBREBREE/NA—YIVXMIBEHELTHY FT, L HTHICER. REOFEWIEEREL TS,

@/ —TILN—YDERMITENLIEA—H—RITOBFEEZ L FATHLITH>TLEIL, BFENSFTIC
BUWMEEIX, A—H—ICTITEALESLY,

OARBBDIFZWNIEEITIT > TSN, FELZY, B a v I EEZHVTLCEEIL, BT TFRPHK
BEOREICHEYET,

OR/)Lb, 7y FMEILEYLGRIETHERICHMH T TS EIVD, BRELUEICHEMITETS &, RIL Dt LA
BLET,

O ITEED =, —FFRICESN T/ —<ILS—VIFBBELIIPELEBEVESIZREL TLESLY,
Fi-. /—TIN—YERAFBEE. BEZTERMAFHEVNES ICRATHRICIET—F2FLTLEEL,

ONT—TO0—KAEDT 4 L2 —DRBIXEHMIZITHR o TLIEELY,
(XD BEZX)6,000 ~ 10,000km FE7/-I& 645A~124A8
T 4 LA —ILRIFEY TT, B A==\ —TJ0—-F#AT1ILZ— (¢200)
HEETDAVTFURISEEDNENMET LET O THEMITESELELTLLESLY,
-BL. FAAERUVBREICEKYEHNEZYFETOT, FRESIZE>THEEY M VLI VEIZROHDOIKIME -
BEREBEOLET,
XLE®%>%+/ZE 1 5E. REROMESMMBTELWNEN YD, EFOIT7IOA -2 HDEUY
IRDENTRAZREZERICRANTELC(RY TUDUTH, WBF5ISEZIBNHYET,

2 70019-AF107_3-1. 01



ZRRLR

OLHURL/ —VIILEMEZRECHESNTEY FIH, EFHEAOFEICEIYIT IO -2 HARERE
(AFR 75 &) 45, MHHIHEE F-CONGE) RNVt T+ VD REICLEDZHEEIHYET,

N=YY R
No K] B JiZN E No K] 4 2N #E No E] N e
1 "0'7;177&':'_ 1 @ a1 1 IRE DI IV % me-15 | [17 ;’__r’j'ﬁ;'f
2 71:?}7? 1 @ 10 ’_‘,77:;{/’3 " @ e | |18 g’_;’j Lt
3| z7HAE |1 ® 1 ;u'jj; 11 we | [1o ;’__r’j'ﬁo_g
A7 DL Qe8| 2 |e| @ | w || 72257 5|
5| T770 7 B ex |1 %)) W14 ||21| 54597 |5| | L=150
6| TZ7F7 |, uloex 1| & | mes ||o2| mmmme <>

AT
7| Amz7— |1 seom||is| ns— |2 | f23
8 [R—=stu k|2 @ w52 |16 1vvaL—5 |1 Q 24

3

70019-AF107_3-1. 01




Wt A
1. /J—<JL/N—YES L
N Ny TVDOIAFRIHEF (—) hoy—TILE—=
FILEESNLTL IS0,

Q TF7A T 5y FERSILT ESL, (B1)
IFAVT—950 +

(3) ECU EE D 2 AD7RIL k&4 L. ECU AT 1) —7AiKEE
LTSN, (K2)
ECU #EW5t 9 EXH Y £ A, B 1

QTR)L k
(en >
™~

ECU
X 2
S, (E3)
B) R—ZANU FEDBZH, RILb, Ty FEHLT
IF7HO)—Fr—RZFEHNLTLEZEL, (K3)
FOEE, ABBD Ty B LTS, 2
AN
AER Q
X 3

4 70019-AF107_3-1. 01



2. vy bA—YERFIT

M TF2A*A—2+E2HD0Y) Y (MIE) RIF7I7OF7H TR/, TITHAHAAELZWVESIZLEASR 4 D4

BICWSZEZHERL, ¥y FPI—VYDOMAEREZFERALTRFFTLEEN., COREREHOT ELR LK
SITLTLEEL,

(#fH+ L2 2.0 ~ 3.0N-m{0.2 ~ 0. 3kg-m}) (K4. X6)

X7 —7a—&KIk TaA v hiR—X ¢ 80
— IF7704A—4%
oY

{8 T [

D &mEx

)\ \

IF72AF758T5I4 T
R—R/N K #52
IF7HAF
R—RIN2 K #52

e

N - — -3
NFE
IR BEOENAAHYEFITOT,. T770LA—23 Y, /NT—T0O—KIK,
IF7HA R, T7I7AF7HTRINA FIZEREIZEZF LTLEELY,

NRD)—20—FKFEEITHAR, T770F75TRIA4TEZU>-YL2D3T

a4y =2 80 MR ZER TR LNE S ISHA T TS IZS LY,
I7HA KR
M TroaA—% [T771 Fom&> B fd37 | [T770A-5E Y OmE > 1B |
oY
=
}E I77A
o FTETH
"7
Y 4
N e . - ﬂmuﬁotb5 ﬁﬁh@u(mé ﬂmkéafv5 IRED DTS
- CCIBMZERT LS N VAN VAN N
IZLTLESL,
KT—7 a—tk

ANEE

TR -BEOBNAAHYEITOT, T7272A0F758T2/14 TIEHELIEWNT

/\H

mv

70019-AF107_3-1. 01



(2) BERDARIL ~EHL, TF7HV—FRAT—%BERIC
RiFIFLTLLESL, (K5, K6) <:>
B}

@) Fv b=V ERMFIFLTIESLY,
(B6. ®7) |@5

I7OV—FRAT—I&
MREDHBIZ5HRT 118l
ISGYFEYT

WAL A=y N7

L IT7OATFETENAT
I7HAKR
OaqfrbhR—R
IF7HOV—FRT—
AR T—

L IR—RNU K #52
ALk M6-15

10 RFYFI9o+w M6
" Fo—rvavix N6
12. 252+ vy b+ M6

13. EX M-14

14. EX M4-6

15. hS5— M4

G-1. T7 70 A—2tY (HE)
G-2. U arik—R (HIE)

©

@ NRI—70—KEBRRTABREEFHLENESIC
MBEROTLESL, ENRE L. Fm—X
N R -RILEZFBEFELTLESL, COFER—X
N RRIL b EFHOTELGZNELSITLTLESLY,
(X 8)

TRRAR

NRI—=T7O—FKEDKR—R/\Y FE#HDBEE, I8
DERICEVFOTELRBTEDHZENHY ET,
(FSAN—FRDBETITHTT, RyIALUFIFEAN 1. AART—%22 342 FER—XIZHTHS,
AYTEZLHORHIRFERALBNTLESY, PUZE (2 h—2 Y FTREARF—ES a4y FR—R %

BFERTABAENEMRL THROTIEEL, ) HiEHT 5. -
WOTED L NRT— T O—RENER E1-ILHIET S =7
BanHYET,

(1T Lo :2.0~3.0N'm { 0.2~0.3 kg:m )

6 70019-AF107_3-1. 01



G)Aovalb—RIA4 0 aLb—2RT—%&RFITFL

TLTEEELW,

(H9)

9.
10.
11.
12.
16.
17.
18.
19.

G-1.

G-2

AR+ M6-15

RAFYT Iy M6
TL—rIvyix M6
2500F vk M6
Aoal—4

A2 L—2XT7—No. 1
Ao a2 L—2XT7—No.2
A2 L—32XT7T—No. 3 9
AL+ (MIE - CED)

. T—REHF (FHIE)

6) A vaL—2 ZEMARMFF LT, FHTRIEMV v avT—TEBFIFTIEEIN,
(M2, Mo, ®10, E11)

oL

BhfT 1+ S E

|10 |11

1 70019-AF107_3-1. 01



DA Lb—38/MEXRBDL TSN,

® TF7AUT—9EH MZIR13D&ESI2¢ 7DNER
HT<EEL, (E13)

O TFAT—080 FERIFIFTIEEN,
(M13. X14)

20

IFAT—=U5U b

27

®

¢ TRERITS

XEBEHEIFERTY., E@ICERMTFLTHEHLE
ToTLIEEELY,

S 12
AR X
12

6. T75Y FRT—
9. /RJL b M6-15
10. RFY 579 % M6
1. FL—o79v+w M6
12. 2502 vy~ M6
G-1. T7A>T—9 459~ (HIE)

70019-AF107_3-1. 01



(10 ECUMERIL 1 EKETDLSICEELTLEE
LYo

AN T77a =4t HIcary 4 FEBELTLE
Ly,

A Ny FYDIAFREF (=) [T5—TLE—3
FILERFIFTSEELY,

AT IF T RO
IV URBRETIDRERSR IO URBBRORESR
HERIEE i HEERIEE TR

NA T IR—REDEREHIEE > TLELD BEH D T T7RANIZ LD

NYTYDIAFRFFIZTr—TILE—2F)L B23IEEMMLETVAL—XIZZ VDY

MEEIZERMATIT 5N TNED BlEA EMNBH

R—RNN EAERICHEE-> TS, EHEICE BT SEIFHELD

RILE - F v FMEOFEOENIFZ LA TA R DGREIZERILZ LD

Bdt (F =R @AM DER & & Fi5 L TLVELA IVOUEEIEL, RILEBBATHNELD
(BT EB D FEfT 1+ 7SR

Wi - 8

B EER L TWV2K 1201, BEEZEET HRICELTEERRET > T,
OLEREFIERSAN—DERETT., BTEHEL TS,
Q@1 —TZaTFI)LICRESINTLEIBEUNIEMEFICTKBEL TS,
ORX—/I\—/N\T—TA—T 4 LA —DHREEMHIFT D12, T4 LI —DOTRIETEHMIZITo TS,
(RBDEZR) 6,000 ~ 10,000km £f-1F6 v B~124H

BL. FRAAERUVBRRICKYEHINEGYETOTHENEGICK > TEREHODOBESTTHLET,
T 4 ILE—IELRIFTY TT,

@B R—/—/J—2J0— ¢200KWAT1IILE—
OHEZENHEIFEHR B TIEMHICHLET. BFEMEFITKBEL TS,
OETH., BE - BR - RBEDERLAH > IBBICIE. A—F—I a7 >THRHB/L TS,
OXREFZZEOLNDIBIL. DTROA—FT—D=OIZEIRRAZEEEL S,
OAREFERENSINTIRICIE. RTEMEFICTIREBBL TS,

FTI75—H—ERICDNT
AHQITEATIBMLADEE. EFEEF-RIPELOREEETEBMLAHELEEL,
AEOTHNEE. FPEELICERET I LAHYETOTHOMNEHITTELESLY,

9 70019-AF107_3-1. 01



5®

A=t ITvF-r— IR
T418-0192 mEEET=itIL7181
http://www.hks-power.co.jp/

WS - snE
Unauthorized reproduction is strictly prohibited.

10

70019-AF107_3-1. 01



e supeER POWER FLOW
Instruction Manual

NAME OF PRODUCT | Super Power Flow Intake Kit
PART NUMBER 70019-AF107
APPLICATION SUBARU WRX S4 DBA-VAG / LEVORG DBA-VMG

ENGINE FA20E DIT
YEAR 2014/8 - | 2014/6 -
REMARKS

Published in November, 2019 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)
E04511-F80020-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.
- Reference the factory service manual for the vehicle when removing factory parts.
- Be careful when handling this product; avoid dropping or subjecting it to excessive impacts. Failure to do so may
result in product damage or improper installation.
- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.
- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
- Replace the filter element at regular intervals:
(Recommended) Replace every 6,000~10,000km/4,000-6,400miles or every 6~12 months.
Replacement filter elements are sold separately.
Do not wash the filter elements as the filtration properties will be degraded.
- However, there are certain conditions where, depending on dirt buildup, the filter may need to be replaced earlier
than the above recommended intervals.

1 70019-AF107_3-1. 01



- If the vehicle and the product are not maintained properly as mentioned above, the product may not perform
properly and the airflow meter sensor may not be able to detect the intake air volume accurately; it can lead to
engine damage or bad conditions.

ADVICE:
@ This product was designed based on and for the factory vehicle; however, additional fuel settings may be
necessary depending on vehicle application.

PARTS LIST
No Description QT Image Remarks No Description QT Image Remarks No Description QT Image Remarks
1| Filter Assy |1 Q _8%?2m 9 Bolt |11 % m6-15 | |17 Brg'csku;fﬁ;l 1 }
2| e 1| D | (o e [ @D | e |||
3| AirGuide |1 ® 11| Flat Washer |11 M6 19 Brrcsklg?ﬁ(r)s 1 &
41 JointHose |1 @ 8L0:r25m 12| Flange Nut |8 @ M6 20| Sponge Tape | 5 @
5 Aiégcelf:ter 1| g 13  screw |1 % Ma-14 | 21| Tiewrap |5|,~" |L=150
6| Airbuct |, @ 1l serew |1 % a6 | [og] mstruction | s
Bracket Manual
7 U;:;’SLZ?' 1 gomm | [15] collar |2 Ma | |23
8 | Hose Clamp | 2 @‘ #52 16| Insulator |1 \QS 24
12 70019-AF107_3-1. 01




INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Disconnect the negative terminal of the vehicle’s
battery.

(2) Remove the air intake duct. (Dia. 1)

(3) Remove 2 bolts at the top of the ECU. (Dia. 2)
It is not necessary to remove the ECU.

Air Intake Duct

@ Bolt
O >

I

ECU

|Dia.2

(4) Disconnect the airflow meter sensor connector.
(Dia. 3)

(5) Loosen the hose clamp and remove the bolt and
nut to remove the air cleaner case. (Dia. 3)
Remove the rubber bushing from "A".

13

Airflow Meter Sensor

Hose Clamp

10

Air Cleaner Case

|Dia.3

70019-AF107_3-1. 01



2. INSTALLING THE KIT

(1) Assemble the components as illustrated in Diagram 4. Ensure that the factory airflow meter sensor’s factory
O-Ring is seated correctly, while making sure it does not get pinched in the airflow adapter pipe. Tighten with
the supplied M4 screws. Do not over-tighten. Tightening torque: 2.0~3.0 N-m (0.2~0.3 kg-m). (Dia. 4, 6)

Filter Assy Joint Hose 80mm

T Airflow Meter
Sensor

SIDE VIEW
o

-l \

N
4\ Airflow Adapter Pipe

Hose Clamp #52
Air Guide

Hose Clamp #52 | Dia. 4

BACK VIEW

/\ CAUTION

To avoid engine malfunction or damage, please install the airflow meter sensor, the
Filter assy, the air guide and the airflow adapter pipe correctly.

Joint Hose 80mm

1 Airflow Meter Air Guide Mounting Airflow Meter Sensor Mounting
Sensor
Airflow Gﬁ %
Adaptor
Pipe
. N \ V4 h 3 \ V' 4
L Air Guide Angled Gap Angled Gap
Filter Assy Do not leave 7N 7N N N
gaps here.

To avoid engine malfunction or damage, please do not disassemble the airflow adapter
pipe.

14 70019-AF107_3-1. 01



(2) Temporality install the air cleaner bracket to section B.
(Dia. 5, 6)
If there is a bolt in section B, remove it.

(3) Temporarily assemble the kit parts. (Dia. 6, 7)

|Dia.5

1. Filter Assy
2. Airflow Adapter Pipe
3. Air Guide
4. Joint Hose
5. Air Cleaner Bracket
7. Universal Bracket
8. Hose Clamp #52
9. Bolt M6-15
10. Spring Washer M6
11. Flat Washer M6
12. Flange Nut M6
13. Screw M4-14
14. Screw M4-6
15. Collar M4
G-1. Airflow Meter Sensor (Factory)
G-2. Suction Hose (Factory)

Install the air cleaner bracket
so that the side with the notch
is on the vehicle side.

(4) Position the filter assy to the vehicle, avoiding
unnecessary contact with other parts of the vehi-
cle. Once the position is determined, secure the
air cleaner to the vehicle using the supplied hose
clamps and bolts.

Do not over-tighten the clamps and bolts. (Dia. 8)

ADVICE:

Use of proper tools can help avoid over-tightening of
hose clamps. (Screw drivers are recommended. Do
not use boxed wrenches since they tend to use more
force.) If over-tightened, the air cleaner may bend or
become damaged.

(Tightening torque: 2.0~3.0 N-m {0.2~0.3 kgf-m})

15

Completed

1. Position the Universal Bracket onto Joint Hose as shown.
2. Slip the Hose Clamp over the bracket and onto
the hose. Tighten the clamp.

|Dia.7

70019-AF107_3-1. 01



(5) Temporality install the insulator bracket to the insu- :
lator. (Dia. 9) |D|a.8

9. Bolt M6-15

10. Spring Washer M6

11. Flat Washer M6

12. Flange Nut M6

16. Insulator

17. Insulator Bracket No.1

18. Insulator Bracket No.2

19. Insulator Bracket No.3
G-1. Bolt (Factory/section C)
G-2. Ground Terminal (Factory)

c |Dia.9

(6) Temporality install the insulator to the vehicle, and Attach the provided sponge tape where parts come in
contact with each other. (Dia. 2, 9, 10, 11)

Insulator

Sponge
Q D Tape

Dia. 10 Reference example Dia. 11

16 70019-AF107_3-1. 01



(7) Secure the insulator.

Dia. 12
(8) Drill a 7mm hole in the factory air intake duct as
shown in the diagram 13. (Dia. 13) Alr Intake Duct
21
o\
20
Drill a 7mm hole
This picture shows a typical hole's position.
Actual position may vary depending on the vehicle.
(9) Install the air intake duct. (Dia. 13, 14) Dia. 13
S 12
A
6
o) O
® 10
&
09
®@ 10 1
9
6. Air Duct Bracket
9. Bolt M6-15
10. Spring Washer M6
11. Flat Washer M6
12. Flange Nut M6
G-1. Air Intake Duct (Factory)
Dia. 14

17

70019-AF107_3-1. 01



(10) Reinstall the ECU using the factory bolt.
(11) Reconnect the airflow meter sensor connector.

(12) Reconnect the negative terminal to the vehicle’s
battery.

Dia. 15

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.
(1) Check the following before starting the engine:
e Make sure pipes and hoses are routed and connected correctly.
o Make sure hose clamps are tightened.
o Make sure the negative cable terminal is securely connected to the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly when revving the engine 2-3 times while in neutral.
o Make sure the installed parts are not hitting each other.
e Make sure there are no idling issues.
e Make sure there are no loose bolts once the engine is turned off (re-tighten if necessary).

MAINTENANCE

Maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult with a professional.

- In order to maintain the performance of the kit, routine filter element replacement is necessary. Recommended
replacement intervals are every 6,000~10,000km/4,000-6,400miles or every 6~12 months. However, there are
certain conditions where, depending on dirt buildup, the filter element may need to be replaced earlier than the
above recommended intervals. Replacement filter elements are sold separately.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience any abnormal noise, scent, or vibration from the vehicle while driving, reference the vehicle’s
Service Manual.

- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, it is recommended to consult with a professional.

18 70019-AF107_3-1. 01



19

70019-AF107_3-1. 01



HKS Co.,Ltd.

7181Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BWR S - nE
Unauthorized reproduction is strictly prohibited.

20

70019-AF107_3-1. 01



